
A

A

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

https://www.toolsid.com/makita/


46
47

48
49

50
51

52
53

54

55
56

57

58
59

60
61

62

63

64

65

66

67

68

69
70

71

72

74

75

76

77
78

79
73

80
81

82
83

84

85

86

87

88

89

90

91

92

93

94

95
96

98

97



Model AT638A Parts List
A = Standard Equipment
〇= Circuit Diagram

Item#  Part# Description Q'ty Unit

001  HY00000001 HEX. SOCKET HEAD BOLT M4X10 1 PC.
002  HY00000002 SLEEVE 4 1 PC.
003  HY00000508 EXHAUST COVER 1  
004  HY00000004 RUBBER WASHER 7 1 PC.
005  HY00000049 HEX. SOCKET HEAD BOLT M5X22 4 PC.
006  HY00000160 FLAT WASHER 5 4 PC.
007  HY00000511 TOP CAP 1  
008  HY00000509 TOP CAP GASCKET 1  
009  HY00000008 CUSHION V 1 PC.
010  HY00000629 COMPRESSION SPRING 7 1  
011  HY00000507 HEAD VALVE 1  
012  HY00000010 O-RING 12 1 PC.
013  HY00000011 O-RING 33 1 PC.
014  HY00000408 O RING 26.5 1  
015  HY00000014 CUSHION P 1 PC.
016  HY00000510 CYLINDER SEPARATER 1  
017  HY00000016 O-RING 46 1 PC.
018  HY00000512 CYLINDER 1  
019  HY00000021 O-RING 31 1 PC.
020  HY00000409 O RING 30.5 1  
021  HY00000400 O RING 22.5 1  
022  HY00000551 DRIVER BLADE ASSEMBLY 1  
023  HY00000546 FRONT BUMPER 1  
024  HY00000563 HOUSING ASSEMBLY 1  
024 D10  INC. 25-29 0  
025  HY00000429 HOUSING BUMPER R 1  
026  HY00000428 HOUSING BUMPER L 1  
027  HY00000664 NAME PLATE 1  
028  HY00000105 CAUTION LABEL 1 PC.
029  HY00000558 GRIP 1  
030  HY00000023 FRONT SEAL 1 PC.
031  HY00000494 AIR DUSTER ASSEMBLY 1  
031 D10  INC. 32-45 0  
032  HY00000573 DUSTER BUTTON 1  
033  HY00000046 PIN 2 1 PC.
034  HY00000589 COMPRESSION SPRING 5 1  
035  HY00000599 VALVE GUIDE 1  
036  HY00000399 O RING 8.5 1  
037  HY00000397 O RING 5 1  
038  HY00000513 VALVE STEM 1  
039  HY00000037 O-RING 3 2 PC.
040  HY00000079 ONE TOUCH JOINT 1 PC.
041  HY00000054 SPRING PIN 2.5-18 1 PC.
042  HY00000580 SEAL RING 1  
043  HY00000499 INLET CAP 1  
044  HY00000070 WASHER 4 PC.
045  HY00000650 HEX. SOCKET HEAD BOLT M4X20 4  
046  HY00000659 STOP RING E-3 1  
047  HY00000521 SLEEVE 4 1  
048  HY00000433 TRIGGER ASSEMBLY 1  
048 D10  INC. 49-51 0  



049 HY00000436 TRIGGER 1
050 HY00000437 IDLER 1
051 HY00000053 SPRING PIN 2.5-16 1 PC.
052 HY00000526 STEEL BALL 3 1
053 HY00000590 COMPRESSION SPRING 2 1
054 HY00000519 LEVER 4 1
055 HY00000033 RUBBER RING 8 1 PC.
056 HY00000034 TRIGGER VALVE GUIDE 1 PC.
057 HY00000035 COMPRESSION SPRING 4 1 PC.
058 HY00000515 TRIGGER VALVE STEM 1
059 HY00000037 O-RING 3 2 PC.
060 HY00000038 TRIGGER VALVE CASE 1 PC.
061 HY00000039 O-RING 11 1 PC.
062 HY00000040 COMPRESSION SPRING 10 1 PC.
063 HY00000506 HOLDER 1
064 HY00000024 SPRING PIN 3-26 2 PC.
065 HY00000421 COMPRESSION SPRING 5 1
066 HY00000444 UPPER YOKE 1
067 HY00000439 CONTACT ARM ASSEMBLY 1
068 HY00000378 NOSE NO MAR TIP 1
069 HY00000001 HEX. SOCKET HEAD BOLT M4X10 2 PC.
070 HY00000432 CONTACT ARM COVER 1
071 HY00000005 HEX. SOCKET HEAD BOLT M5X20 2 PC.
072 HY00000538 PLATE 1
073 HY00000473 MAIN MAGAZINE ASS'Y 1
073 D10 INC. 74-86 0
074 HY00000647 HEX. SOCKET HEAD BOLT M4X12 2
075 HY00000606 DRIVER GUIDE 1
076 HY00000525 PIN 2 2
077 HY00000585 CAUTION LABEL 1
078 HY00000378 NOSE NO MAR TIP 1
079 HY00000074 HEX. SOCKET HEAD BOLT M4X8 1 PC.
080 HY00000161 SPRING WASHER 4 1 PC.
081 HY00000625 LOCK PLATE 1
082 HY00000616 COMPRESSION SPRING 5 1
083 HY00000503 LEVER 1
084 HY00000037 O-RING 3 1 PC.
085 HY00000482 MAIN MAGAZINE 1
086 HY00000588 PIN 4 1
087 HY00000062 HOOK 1 PC.
088 HY00000651 HEX. SOCKET HEAD BOLT M5X35 1
089 HY00000472 SUB MAGAZINE ASS'Y 1
089 D10 INC. 90-96 0
090 HY00000493 PIN 5 2
091 HY00000628 COMPRESSION SPRING 4 2
092 HY00000411 O RING 2 1
093 HY00000490 PUSHER 1
094 HY00000477 SUB MAGAZINE 1
095 HY00000502 SUB MAGAZINE CAP 1
096 HY00000639 PIN 3 1
097 HY00000528 HEX. LOCK NUT M5 1
098 HY00000634 SLEEVE 4 2

181434-7 OIL SUPPLY
191687-A SAFETY GOGGLES
TOOL CASE

Learn more about air staplers on our website.

https://www.toolsid.com/air-staplers.html

	AT638A 2.pdf
	AT638A (6)




